

# Test Report

Report No.	:_	QLAB-2501TF0079
Sample Name		Shoe
Applicant		JIEXIN KUNLING KE JI SHOE FACTORY
Test Type	:	Entrusted Testing

Qualigistics (Fujian) Quality Technology Co. Ltd.



@LAB

## QLAB Test Report

@LAB

@1.RB

Jan 06, 2025 Report No.: Date: @1.AB 2 of 3 QLAB-2501TF0079 Page:

: JIEXIN KUNLING KE JI SHOE FACTORY **Applicant** 

QLAB

@1.AB

Address

Contact

### The following sample(s) was /were submitted and identified on behalf of the applicant as:

Photograph of Sample	Sample Name	3 Shoe
	Sample No.	: /
	Commodity Brand	: 1
	Item /Type No.	
2	Country of Origin	: China
	Manufacturer	
	Distributor	· / · · · · · · · · · · · · · · · · · ·
	Destination	: P OLDS OLDS
	Texture	
	PO No.	: 1

Sample Quantity:	1 Shoe	Sample Size: /	Sample Package:	None
Date of Sample Received:	Jan 03, 2025			(Q <sup>1</sup> )
Testing Period :	Jan 03, 2025 to	Jan 06, 2025	14P	- 01P

### Summary of Result(s):

@1.AB

No.	OLAB	O LAB	Test Request	a Otah a	Comme
	As specified b	y client, to deter	mine the resistance to water pene	tration of the entrust	ed
1	(C) Y	~ (Q) ×	client's requirement.	8	Pass

QLAB

Approved by: Authorized signatory

@1.AB

QLAB



## @1.AB Test Report

@LAB

QLAB

@1.AB

QLAB

@1.AB

@LAB

3 of 3 Date: Report No.: QLAB-2501TF0079 Jan 06, 2025 Page:

QLAB

**Specimen Description** 

No.		@1.1. V	lame	Ç.F	Q'Y	Description	100	Othe	er Note	
1#	Q***	, O'S	Shoe	Or S	@^	Black	O >	s (e	1 3	
01h	@x.r.	-80	O1. B	0,	50	O 25	0,	25	0,	A.B
@1.A	8 0	91.A B	@ 1 h	B 01	J. S.	O.	53	O1 20	@,	~1

#### **Test Condition**

Test Item(s)	Test Method	S	Test Condition	Test Instrument
The Resistance to Water Penetration	SATRA TM77:2017	©,	The water level is 2 cm on the edge margin line 30°, 70 cycles/min 100000 cycles	Dynamic Water-proof Tester

#### Test Result(s)

© 30 ° 5	2 Or 3	Test Result(s)	(O)	OVER OV
Test Item(s)	XAB QU	1#	61 OTHE	Client Limit
The Resistance to Water Penetration	Olyk &	No water penetration	LAR OLD	No water penetration
Conclusion	. QUE &	, Oth B F	Pass	9° 30 0° 3

Remark(s):

QIAB

@1.AB

Oran

QLAB

Disclaimer(s):

QLAB

QLAB

\*\*\*\* End of Report \*\*\*\*

QLAB

@LAB

QLAB

QLAB

QLAB

@1.AB

@LAB

QLAB

@1.AB

QLA

QLAB

Qualigistics (Fujian) Quality Techno

@1.AB

QLAB

Q1AB

@1.RB

Tel.:0595-82075038

D5-028, Zone D, No. 888 Jinxin North Road, Jinjiang City, Fujian Povince 038 E-mail:labcs6@qualigistics.com

@1.AB

Quality

Q1AB

QLAB

@1AB

QLAB

<sup>-</sup> Unless otherwise specified, statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration. The decision rule(s) has/have been accepted by the applicant in advance.

<sup>&</sup>quot;I"=No specified or not applicable.

- Test location: Unless otherwise specified, the default is Jinjiang International shoe textile city.

1. This Report is issued by the Company subject to its Conditions of Issuance of Test Report. The results shown in this Report refer only to the sample(s) tested unless otherwise stated. This Test Report shall not be reproduced expected in full, without written approval of the Company;

2. The results can be used for R&D, teaching, QC and other purposes.